



1100 W Cambridge Circle Drive  
 Suite 700  
 Kansas City, Kansas 66103  
 913.627.9040

2121 Moodie Road  
 Lawrence, Kansas 66046  
 785.856.9600

2011 NW Topeka Blvd  
 Topeka, Kansas 66608  
 785.270.6447

**DAILY FIELD REPORT**

CLIENT: Pearl Real Estate Company  
 919 N East Street  
 Indianapolis, Indiana 46202

PROJECT: Summit of West Pryor  
 Apartments  
 Lee's Summit, Missouri

ATTN: Brad Richey

DATE: 2/6/20

WEATHER: Sunny

CFS  
 PERSONNEL: A. Goodhope, P.E.

TEMPERATURE: 21-35

REPORT #: 19-1125-dr- 68

**TYPE OF SERVICE BEING PERFORMED**

OTHER STRUCTURAL STEEL

**DEVIATION FOUND: NO**

**DEVIATION CORRECTED:**

**ORIGINAL DEVIATION DATE:**

**WORK ACCOMPLISHED THIS DATE:**

- Observed Skidmore load testing of A490 bolts from lots that failed testing on 01/31/20. There were no more bolts available for testing from three (3) of the lots desired to re-test. See attachment for Skidmore load test results from today. The test results appeared to be lacking in strength again. [Ref. Deviation from 01/31/20.]
- Provided continuous observation of the full-penetration welds for the cantilevered beams at the 1st Floor Level at 13-B.3, 13-C and 13-C.4, all on the north face of the north cast-in-place wall. The welds appeared to be satisfactory.